




1

COMPILATION OF 
TECHNICAL SESSION

July 11, 2023

Published under the Authority of 
Director General 
Central Public Works Department 
Ministry of Housing and Urban Affairs





3





5





Smt. Garima Bhagat, IRS  

in Design & Construction

7

CONTENTS

Technical Papers of 169th CPWD Annual Day
Digital Initiatives 

1 Building Information Modelling, a digital process of making 
virtual Buildings Sh. Sameer Jain 9

2 Adoption  - Case of a Public Project Delivery
Dr. V. Senthil Kumar,  
Associate Professor 13

3 Empowering India’s Infrastructure Growth: CPWD’s 
Collaborative 5D Common Data Environment Solution 21

4 Use of BIM in permanent campus of IIT Bhilai Sh. Anurag Kumar SE 23
[...]
			   Response reduction factor – 5

			   Importance factor – 1.5 (IS-1893-Part-4-2015) Soil Type – Medium

Wind Load: 		  Basic Wind Speed: 33 m/s

			   Internal pressure coefficient: 0.5

			   Sections are considered as Plastic as per Tble-2 of IS-800-2007. Life Span – 50 Years



40

Load Combinations:
Limit state of Serviceability:

DL + LL
DL + WL/EL DL + LL + CL
DL + 0.8LL + 0.8CL + 0.8WL/EL

Limit state of Strength:

1.5(DL+LL)
1.5(DL+WL/EL)
0.9DL+1.5WL/EL
1.5 DL + 1.5 LL + 1.05 CL
1.5 DL + 1.05 LL + 1.5 CL
1.2 DL + 1.2 LL + 1.2 WL +0.53 CL
1.2 DL + 1.2 LL +0.6WL/EL+ 1.05 CL
1.2 DL + 1.05 LL +0.6WL/EL+ 1.2 CL
DL-Dead Load, LL- Imposed Load, WL- Wind Load, EL-Earthquake Load, CL- Crane Load.

Deflection Criteria:

S. No. Vertical Horizontal
1 Main Frame L/180 H/150
2 Main Frame with Crane L/180 H/400
3 Crane Beam electric <50t L/750
4 Crane Beam electric >50t L/1000
5 Wind Column H/120
6 Mezzanine Beam L/240
7 Purlin L/150
8 Girt L/150
9 Cantilevers L/120

Quantities of steel computed from design with different grades of steel are as under:

Grade of Steel Steel take-off in MT % reduction over base line case 
with E250

E 250 149.951 0
E350 132.457 11.67%
E450 119.045 20.61 %

CONCLUSIONS
From the study it is clear that quantity of steel can be economised using High strength steel (HSS). Use 
of HSS results in reduction in size of structural members which in turn results in reduction in member 
weights and overall weight of PEB structure. This study indicates that 10.12% reduction in steel quantity 
can be achieved by using E450 grade steel in place of E350 grade. Similarly, 20.61% reduction in steel 
quantity can be achieved by using E450 grade steel in place of E250 grade. E-450 grade steel offers 
better corrosion resistance and high strength to weight ratio. Only disadvantage is that E450 grade 
steel is not readily available in the market with the dealers and the material is available only on prior 
order and the suppliers take about 3 months’ time to supply the HSS.



41

DC WIRING IN BUILDINGS

INTRODUCTION
•• AC (Alternating Current) refers to the varying current& voltage generally at 415 V/ 230 V inside 

buildings.

•• DC (Direct Current) refers to the unidirectional current at constant voltage inside the buildings.

THE EPIC BATTLE (WAR OF CURRENTS)
In the 1880s, Edison and Tesla became embroiled in a battle to establish the type of current that would 
best serve the electricity needs of the United States.

…Thomas Edison was advocating the use of DC 
…Tesla (Tera electron volt Energy Superconducting Linear Accelerator) was for AC.

The winner was AC when Niagara Falls power station came online in 1896.

…. And the world never looked back again.

Edward Dean Adams Power Plant at Niagara Falls, 1896

Sh. B. S. Reddy, CE & ED, CPWD



42

PRESENT SCENARIO OF AC ELECTRICITY DISTRIBUTION :

4.	 THE DEBATE STARTS AGAIN…..
….Trends in the energy industry are helping to fuel the debate about the advantages and disadvantages 
of direct current in buildings.

1.	 Growing deployment of distributed energy resources (DER) of DC such as Solar photovoltaics, 
etc

2.	 Energy storage in DC (Batteries), EVs

3.	 Increasing DC end use loads due to the proliferation of electronics and light-emitting diodes 
(LED fittings), brush less DC (BLDC) fans, etc.

4.	 More and more DC appliances like Computers, Mobile phones, TVs etc

5.	 Mushrooming Data Centres and Cloud Storages

5.	 BENEFITS OF DC SUCH AS
a)	 Improved energy efficiency

b)	 High component reliability

c)	 More flexible configurations

d)	 Reduced maintenance costs

e)	 Negligible Harmonics

f )	 Ease of coupling of various sources without synchronization

6.	 DC DISTRIBUTION. THE FUTURE OF NEXT GENERATIONS 



43

7.	 CASE STUDY  IN IIT TIRUPATI: WIRING DIAGRAM IN A TYPICAL BUILDING

Case Study : Hybrid DC wiring done in Transit Campus at IIT – Tirupati

Case Study : Hybrid DC wiring done in Transit Campus at IIT – Tirupati



44

8.	 COMPARISIONS

AC DC

AC can be transmitted long distances using step up 
transformers

Insignificant loss while transmitting over extra 
long distance at high voltages.

AC is easy to generate Long life of equipment

More equipment for DC loads Less equipment and less space; hence 
economical

Needs Synchronization between sources Easy to couple as it runs on zero   frequency. 

Loss of conversion from AC to DC loads More efficient as majority of equipment is DC 
based

Regenerative sources are in DC generation

Load is capacitive, resistive or inductive: More 
losses The load is resistive, less losses

Power factor 0 to 1.0  Unity power factor.

Can not be stored Can be stored. 

Skin affect of AC requires larger Xns. DC travels through whole Xn area, less material

Needs more substations to generate and 
transmit current

9.	 CONCLUSIONS AND CHALLENGES AHEAD
-	 Integrating DC in AC infrastructure

-	 Lack of DC standards

-	 Uncertainty with return on investment

-	  Supply/Demand for DC products

-	  Lack of sufficient pilot projects



45

CONSTRUCTION OF 129 MLD WATER 
TREATMENT PLANT – AN OVERVIEW

CPWD was entrusted with construction of 129 MLD Water Treatment Plant for WATCO funded by Indian 
Oil Corporation under CSR scheme to supply water to Cuttack city. The project was sanctioned for Rs. 
55.60 crore and completed with 50.00 crore with Rs. 5.60 crore savings. While preparing the estimate 
difficulty was faced to find technical details, specifications etc. for execution of such huge capacity WTP 
work. However, the above work was executed in active consultation with Water Corporation of Odihsa, 
Public Health Engineering Department. The design, sequencing, specification etc. are considered as per  
CPHEEO guideline. 

The basic requirement suggested by the client is the capacity of treatment plant and  final output water 
quality. The raw water is sourced from river Mahanadi and brought to site trough 1300 mm dia pipe 
line. The river water is normally high in turbidity and also carries other impurities. The treatment plant 
is designed to remove the impurities to acceptable level and finally stored in the clear water storage 
before pumping to public distribution system. The raw water quality and treated water quality is 
tabulated below.

The quality of raw water is as below :-

a)	 PH 			  : 	 6.8 – 7.5

b)	 Color		  :	 50 Pt.

c)	 Turbidity		  :	 1500 mg/lt.

d)	 TSS			  :	 2500 mg/lt.

As per CPHEEO guidelines the treated water fit for consumption of human being should have following 
parameters :-

a)	 Color			   :	 Not greater than 5 Hazen units

b)	 Turbidity			   :	 Not greater than 2 NTU 

						      (Nephelometre Turbidity Unit)

c)	 Test/odure			  :	 Un-objectionable

d)	 Free chlorine residual	 :	 Not less than 2 mg/lt. 
					     after 30 minutes of contact

e)	 Appearance		  :	 Clear & sparkling

f )	 Bacteriological Standards :	 No coli form

The WTP is hydraulically designed with following steps to achieve above :-

Sh. CR Nanda,  CE, CPWD



46

1.	 Aeration

	 a)	 Chemical Dosing

	 b)	 Alam & Lime.

2.	 Pre-Chlorination

3.	 Clarifloculator 

4.	 Filtration

5.	 Post-Chlorination

6.	 Clear water storage

7.	 Pumping to public distribution system.

The above steps as per CPHEEO guideline are provided in the treatment plant. The  lay-out plan of plant 
and cross-section details are shown in fig-1 and fig-2 respectively. 

Details of individual components are as detailed below :-

1. 	 Aeration:- Aeration is a process generally used for exchange of gases between water and 
atmosphere. By this process oxygen is added to water and carbon dioxide, hydrogen- sulfide are 
removed to minimize odure. By aeration minerals like manganese, iron are also removed. In the 
present plant aeration has been done through 5 step cascading aerator. Water is entered into 
aerator from the centre and flowing to lower level in sheet form. The diameter of aerator is varying 
from 6.8 metre at top to 14.7 metre at bottom with a fall of 0.3 metre on each step. After the 
aeration, water is collected on peripheral channel and moves forward through 2600 mm wide 
water channel to flash mixer.

2. 	 Chemical Dosing: While moving through the channel, after aeration the next process in 
treatment is removal of turbidity and dissolved solids by sedimentation process. This has been 
achieved by adding alum and lime as coagulant. These chemicals are stored in chemical storage 
building and pushed to water channel through dosing pipes. The chemical house is a double 
storied building with floor area of 600 Sqm on each floor. The ground floor is used for storage of 
alum and lime. The dosing tanks, mixer and pumping arrangement are made in first floor.  There 
are 3 alum solution tanks and 3 lime solution tanks are provided for the purpose. The chemicals 
lime and alum are fed to water channel @ 160 mg. per litre and 55 mg. per litre respectively to 
facilitate coagulation. 



47

 
(Fig-1)



48

 
(Fi-2)

3.	 Clarifloculator: After chemical dosing the water enters in to clarifloculator through flash mixture. 
There are 2 numbers of clarifloculator of 57.7 metre outer diameter. The central portion of 23.7 
metre diameter is used for flocculation where vigorous mixing is done through motorized paddles. 
After the mixing in the flocculation zone, water moves to settling zone of the clarifloculator where 
settlement of particles takes place. The clear water is collected through peripheral channel and 
moves through settled water channel towards gravity filter. The sludge collected at the bottom of 
clarifloculator are removed and sent to sludge collection tank.



49

4.	 Filtration: After completion of coagulation and settlement of particles, cleaned water moves in 
to filtration area. There are 24 number of filtration beds of 28.83 sqm area each. Total filtration 
bed area is 692 Sqm. The water passes through filter 3 layered filter media and collected at the 
bottom of the pit. The filter media consists of 500 mm gravel followed by 500 mm sand and 250 
mm anthracite coal at top. There is a back washing mechanism through water is also in position to 
remove chocked filter beds. Total process of filtration and back washing is automated and control 
by supervisory control and data acquisition (SCADA).

5.	 Post-Chlorination: After completion of the filtration, the clear water moves through clear water 
channel of 1800 mm width to underground clear water reservoir. While moving through the 
channel automatic sampling of water for various parameters are done to ensure quality of water. 
As per requirement, post-chlorination is also done at this stage to maintain required residual 
chlorination of 2 mg. per litre after 30 minutes of contact. The clear water reservoir is a huge 
structure to store 12000 cum water with 66.7 m dia.

6.	 Pumping to Distribution System:  From clear water reservoir water is carried to clear water sump 
through 1600 mm diameter RCC pipe. The clear water is pumped to public distribution system 
through pumps of various capacity in pump house.

7.	 Sludge: From the bottom of clarifloculator, sludge with water moves to sludge collection tank. 
The sludge is pumped out from the tank to screw press unit where solid sludge cakes are formed. 
The cakes are used as manure for horticulture work.

In the total process of treatment of water it is designed in such a way that no pumping is required to 
lift water in any place. It is totally gravity driven. Also in the process, there is zero wastage of water. The 
water used for washing of filtration media and water obtained from sludge tank are back fed to flash 
mixer for recycling. The photograph of the plant is attached as fig-3

 
(Fig-3)



50

CENTRAL TENSILE FABRIC DOME AT  
IIT DHARWAD

A.	 SALIENT FEATURES
1.	 Central Lecture Theatre in IIT Dharwad Permanent Campus is provided with circular central 

court yard of 56 m diameter, one of the longest span tensile fabric structure in India.

2.	 The tensile structure is installed at 1.5m height from terrace floor level. Supports have been 
taken from existing RCC Columns along the periphery and there will not be any support at 
the centre of the structure.

3.	 Total Height of the tensile structure is 10m, and the dome structure is separated by a conical 
structure at the centre.

4.	 Centre Cone is of 11.5m Diameter and 3.5m Height from Dome top level.

5.	 Structure will be covered with both High and low translucent fabric.

6.	 The geometry of the tensile dome is designed and analyzed by computer form finding 
process in accordance with the structural and architectural views.

7.	 Structural design done by the consultant enaged by M/s B.G. Shirke Construction Technology 
Pvt. Ltd., Pune and got vetted by IIT Chennai.

B.	 LOAD DETAILS

1.	 Dead Load 

	 Dead load of the structure is considered as a self-weight in the Staad pro software

	 Fabric Pre-tension forces have been arrived using ix-cube software and applied as nodal 
loads. 

2.	 Live load

	 Live load on the structure has been calculated  as per IS:875 P-2 for curved roof and the value 
arrived as 73.5 kg/m2 

3.	 Wind load 

	 Wind load is calculated with reference to the IS-875 part-3-2015, by considering          

	 Structure as curved roof and design wind pressure is arrived as 60 kg/m2 

4.	 Load combinations

	 Load combination for design strength and serviceability has been calculated separately 	
as per IS standard and the structure is designed as per IS:800 – 2007. 

Sh. Raghu Babu Sure, CE&ED, CPWD



51

C.	 CONCEPTUAL IMAGES

 

 

D.	 SPECIFICATIONS OF TENSILE FABRIC:

VALMEX® 
Product No. 
Material composition Finish

Finish: Nanopolymered fluorinated lacquer system on both sides, protected against microbal and 
fungal attack, UV-protected, Titaniumdioxide (TiO2) front side primer.

 

Measurement methods/ 
Classifications 
Nanopolymered fluorinated 
lacquer 

Unit

FR 1000 Type III 
7269 5256 
attack, UV-protected, 
Tita 

Base fabric DIN ISO 2076   Polyester Panama 
Weave P 2/2

Yarn count DIN ISO 2060 dtex 1670

Low-wick yarn treatment Methylene blue liquid method mm < 5

Total weight EN ISO 2286-2 g/m² 1050



52

Fabric thickness   mm 0.9

CMD ratio (Front:Back)     3:2

Mechanical properties      

Tensile strength     (warp/
weft) DIN EN ISO 1421/V1 N/50 mm 6000 / 5500

Elongation at break 
(warp/weft) DIN EN ISO 1421/V1 % 24 / 32

Tear strength         (warp/
weft) DIN 53363 N 900 / 800

Adhesion PA 09.03 N/cm 25

Crack resistance DIN 53359 A No. of fold-
ing

100,000 T - 
no cracks 

Physical properties      

Light fastness DIN EN ISO 105 B02   > 6

Cold resistance DIN EN 1876-1 °C -40

Heat resistance PA 07.04 °C +70

Fire resistance Classification  

DIN 4102-1:B1 
EN 13501-1:B S2 D0 UNI 
9177:CL2 
BS 7837 
California T19 NFPA 701 
Test 2 

E.	 REFERENCE IMAGES FOR TENSILE FABRIC

 



53

DSEO: THE FIRST BUILDING IN LINE WITH 
CARBON NEUTRAL LADAKH AND ASPIRING  

THE PM MANTRA OF PANCHAMRIT

INTRODUCTION
Owing to the diverse and harsh topographical, geographical location and climatic condition of Ladakh, 
it becomes one of the most challenging locations for CPWD for creating national assets. These peculiar 
conditions do not exist in any other part of the country. Though there is presence of connectivity with 
national grid as well as with the local hydel grid, but still there is acute shortage of primary energy in 
Ladakh.

In the cold climatic condition of Ladakh, there is need for space heating for at least 6-7 months in a year 
and need for Domestic Hot water (DHW) round the year. During the winter period when the river freezes, 
the hydel power plants are shut down. Thus, the dual challenge emerges in the form of non-availability 
of electricity and non-utilization of the renewable energy as well as dependency over the fossil based 
space heating & fossil based electricity generation. This leads to emission of tremendous amount of 
carbon in the environment which is definitely not in the line of the vision of the carbon neutral Ladakh.